IS IR T 2 P L LTTRAG
S T 28 FHAE R

Golden wheel industrial sewing machine V™
=HroiEE PARTS BOOK

NO:5100ANOO

CS-5100AN-5BT
MODEL: CS-5100ANH-BT

CS-5100ANHL-BT

= RO A BR ]

=rga  CHEE SIANG INDUSTRIAL CO.,LD.



r & m m o O T »p

A L -

r

T 0 z E

MODEL : CS-5100AN-5BT. CS-5100ANH-BT. CS-5100ANHL-BT

B& CONTENT PAGE
FEEE-———————- FRAME & MISCELLANEOUS COVER COMPONENTS —— = ——————- 2-3
L - R — — — —— MAIN SHAFT & UPRIGHT SHAFT COMPONENTS —————=———————= 4-5
gt - REBHR————- NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS ———————- 6-7
H-msEE————— PRESSURE BAR & KNEE LIFTER COMPONENTS ————————————- 8-9
e ASER—————- FEED ADJUSTMENT MECHANISM COMPONENTS ———————————— 10~-11
FTEHEHEE-—————- LOWER FEED MECHANISM COMPONENTS — = ————— =~ — o — — — — 12-13
T -Z@MEAFR————— LOWER SHAFT & HOOK SHAFT MECHANISM COMPONENTS —————— 14-15
gEg-—-——————- THREAD TRIMMER MECHANISM COMPONENTS—— —— — —m— ——————- 16-19
YEMREE HFAEGRI% — — — - UPPER THREAD TENSION REGULATUR MECHANISM COMPONENTS ——— 20-21
PrEEREEE - ————- AUTOMATIC REVERSE FEED MECHANISM COMPONENTS ———————— 22-23
BREEF-——————- WIPER MECHANISM COMPONENTS ——————— ——— — — — - 24-25
HEEEE - —————- OIL LUBRICATION MECHANISM COMPONENTS——— —— — —— — = — — — 26-27
TihEEE-—————- OIL RESERVOIR COMPONENTS ——————————— — — — — — e — — 28-29
B /&l {H———— BELT COVER & BOBBIN WINDER COMPONENTS ———————————~— 30-31
B —————- BELT COVER & BOBBIN WINDER COMPONENTS ————— — ———=——~ 32-33



A. CS-5100AN-5BT KRBBaH FRAME & MISCELLANEOUS COVER COMPONENTS
CS-5100ANH-BT
CS-5100ANHL-BT




A. CS-5100AN-5BT. 5100ANH-BT. 5100ANHL-BT *x#P§{%  FRAME & MISCELLANEOUS COVER COMPONENTS

REF Nonote Z{HEIE 2B Name of Part #E QTY i &
Part No. 5BT NH-BT NHL-BT Remarks
1 5100111000 R ——————— Face Plate —————————m———~— 1 1 i
2 5100114800 JHE —meem——— Packing ———~———— = ————~ 1 i i
3 Z5B120583 Wil = m——rme—— Screw 3/16-28#9 —— - ———— o —— 3 3 3
4 SEN1250400 HE - —————— Rubber Pluyg ———~————m——— — — 2 2 2
5 5100351805 b () — — ————- Oil Stopper Plate Asm, ————— =~ 1 1 1
6 75808010 B e — e — Screw 1/B—44#48 —— — o ——- 1 1 1
7 5100112600 Pl S Thread Take-up Lever Cover — - ——= 1 1 1
8 Z3B12018 B ——————— Screw 3/16-28%f —— ———~————~ 1 1 1
9 5100114300 i ———— e ——— Packing ——=————m ——— — — 1 1 1
10 5100111100 WE ~——————- Side Cover — — — = — — — 1 1 1
11 ZSB12046 W ———————— Screw 3/16-28%7 ——— o ———— . 8 8 8
12 5100282710 T —————— Cord Holder —— —— = — — m— = e — — 1 1 1
13 SEN1250700 HE ————— Rubber Plug ——————~—— — —— — 1 1 1
14 SEND850600 ME ———————— Rubber Plug —— == —— — ———— — 2 2 2
15 WE000050 HHBE ——————- Washer ——————— o — — — 1 1 1
16 £5B12046 Hh ———————— Screw 3/16-28%7 ————————=- 1 1 1
17 SEN2000500 TFT — e i Rubbar Plug ~=—————— —— —— 1 1 i
18 WARNDOOS500 g ————————— Grand Mark —————— — — =~ e — — 1 1 i
19 25B12052 IR — e Scraw 3/16-28%18 — — — =~ — ————. 1 1 1
20 5100164570 W ———————— Stopper —m—— — ———— — o ———— 1 i 1
21 SENZ101000 hE ——————— Rubber Plug — — = = — e e e — o — 1 1 1
22 9100311600 PN ————%—s Thread Guids(Center) ————=———— 1 1 1
23 Z5B11082 B =~ —=—- Screw 11/64~4048.5 —— —— = ——- 1 1 i
24 ZSB11009 i Colnlelnls W u Screw 11/64-40%f —— ——————— 2 2 2
25 5100115800 B ———————— Cloth Guide Plats — — = — — ————— 1 1 1
26 Z5Q08009 Wt N —— ——— Screw 8/64-40#55 ————————- 1 1 1
27 5100110700 EERE —————— Bed Screw Stud ———— — — o ——. 4 4 4
28 Z8GC11001 jrig — P ————- Screw 11/64-40%9 ————————— 1 1 i
29 ZSC11014 B - ———— Screw 11/64-40#85 ————————- 1 1 1
30 9150111300 R ———————— Throat Plate ——————m————m 1 1 1
31 51001116H5 ARG ——————— Slide Plate Asm. — = ————w——— 1 1 1
3z 51001116H0 B ———————— Slide Plate —— = ————————- (y (M )
33 5100111700 EH————————— Slide Plate Spring— — = — = — r = — —- m o W
34 ZSB06004 W ———————— Screw 3/32-56%22 ————m————— 2y @ (@
35 5100312000 s ——————— Thread Guide ———————— ———- 1 1 1
36 Z5B11082 B ———————— Screw 11/64-4046.5 —— ——————- 1 1 1
37 5100116970 HE ———————— Rubber Plug ——— == — — — — — — — 1 1 1
38 5100140701 FREHN ——————— Thread Guide ——————————— 1 1 i
39 ZSA11004 R —— =~ e Scraw 11/64-40%35 ————m——— 2 2 2



B. CS-5100AN-5BT L5 BEB& MAIN SHAFT & UPRIGHT SHAFT COMPONENTS
CS-5100ANH-BT

CS-5100ANHL-BT




B. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT |- - E#iHS{E  MAIN SHAFT & UPRIGHT SHAFT GOMPONENTS

REF Nonote {42515 T3 Nama of Part BB QTY B =
Part No. 5BT _NH-BTHHL-BT Remarks
1 51001208H0 Mg —————— - Counterweight —— — — = — — — — — 1 1 0
2 51001208L0 il ——————— Counterwsight = ————— = = v —— 0 0 1
e Z8B18011 | ~———————- Scrow 9/32-28%1 — - ——————=— 1 1 1
4 OPP0044240 ol ——————— O-rings ——————— i 1 1
5 Z5A18002 B ———————— Screw 3/02-28%135 —— e ————. 1 i 1
] Z5A16025 Wik - ——————— Screw 1/4=40%F —— — s m—— —— 2 2 2
7 5100120200 FEEEED - ————- Main Shaft Bushing, Fromt— — == = = — — 1 1 1
8 5100120100 bl e ——— Main Shaft ———— =~ ——— — — — 1 ] 1
¢} 5100120300 LEE(R) ————~ Main Shaft Bushing, Center = —— ~—- 1 1 1
10 5100122600 EElE ——————— Collar = = m e o e 1 " ]
1 ZSA16025 B - Screw 1/4-404 ——— — e ————— 2 2 2
12 5100133000 LREHE(R) ————— Bevel Gear, Large —— ———~————- 1 1 1
13 Z8A158022 W - ——— Screw 1/4-40%7 —————————— 2 2 7
14 RE200200 HACHIR 20 —~———- Retaining Rings—C Type 20 —————— 1 1 1
15 5100170100 BEHE —————— Fead Rod — = — — — ——mm e — 1 1 1
16 51001220H2 {Elt\ﬁ ———————— Foad Cam —— — === e 1 0 0
17 5100122014 ﬁlg}% ———————— Feed Cam — === ———— e — 0 1 i}
18 §1001220H8 B —m—————— Foed Cam —~—-—@ .. & W 0 0 1
19 ZSB16031 W Screw 1/4=40%11 —— e o — —— —- 2 2 2
20 3100164700 MHERE ——~————— Horizontal Feed Rod — —~——————- 1 0 0
21 5100122100 BRE ——~————— Bearing Cover —— — — = s o — — — — - 1 1 i
22 ZSB0j014 B ———————— Screw 9/64-4046 — — —— — — e — - 2 2 2
23 3100120401 EREER) ————— Main Shaft Bushung, Rear —-—-———- 1 1 i
24 5100120500 ME —— e WMol —— Q- 1 1 i
25 MT7500-0A R ——————— Detector Bracket —— == ————- 1 1 1
28 ZMEQ5001 Bk ~—m————— Screw M5 X 0B%83 ————————— 2 2 2
27 5100602476 HHEB) ——————- Magnet Fitting Base B Asm, = — ———— 1 1 1
28 5101602475 HWikE(A) —————— Magnet Fitting Base A Asm ————- 1 1 1
29 5101122374 BEREe) ————— Hand Wheel Com, —— = ————— 1 1 1
30 5100602770 R (C) — ~—— e — Magnet G — — = - — — — — e e — — - () (MW
3 5101122370 Bl ———————~ Hand Wheel =—— —m m = — — — e o m 1w
32 ZSB11076 B ——————— Serew 11/64-40%12 —— —— — — = 2 ) 2
33 WAD43003 -'-"Fﬂ ———————— Washar —— —— e e — e 2 2 2
34 ZSA15010 Bk ———————— Screw 15/64-28%1f —— == ————- 2 2 2
35 3100133100 BR@EEiN ————— Bevel Gear, Small ———————— =~ 1 1 1
36 ZSA16022 B - ————— Screw 1/4-40%7 ————— —— ——— 2 2 2
37 5100132100 BUWEEL) ————- Upright Shaft Bushing ——=————— 1 1 1
38 5100132000 Bl ——-—————— Upright Shaff —~——— = — — — e 1 1 1
39 5100132200 BEE(TF) ————— Uprught Shaft Bushing, Lower ———— 1 1 1
40 5100180600 B ER) ————— Bevel Gear, Large ———=—~————- 1 1 1
4 ZSA16022 W - ——————— Screw 1/4-40%7 — — — e — 2 2 2
4z 5100167500 R ————— Horizontal Feed Rod Shaft ——— — -~ 1 1 1
43 ZSB09014 B ———————— Stcrew 9/64—4048 ——— ——————- 1 1 1
44 RUD16100 BREFEN —————— Nylon Cable Tie ———=— m=—————- 1 1 1
45 51001647H1 R ——————- Horozontal Feed Rod —=——————- 0 1 1



C. CS-5100AN-5BT gk - XHBRE NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS
CS-5100ANH-BT
CS-5100ANHL-BT

17

A




C. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT §Hi5-KFM%  NEEDLE BAR & THREAD TAKE-UP | EVER COMPONENTS
wm =

REF NonoTe B3 05 BELTE Name of Part E QY
Part No. 5BT NH-BT NHL-BT Remarks
1 5100192100 KTEzEy ———m——-— Thread Take-up Lever Link Pin ———— 1 1 1
2 5100192200 11 P Felt — — — e e e 1 1 1
3 ZS5A15037 W ——————— Screw 15/64-28%108 — ——————— 1 1 1
4 5100192000 KEE ——————— Thread Take-up Lever Link — = ———— 1 1 1
3 5100180105 REEED) —————— Thread Take=~up Lever Gom, —————- 1 1 0
8 51001901L6 REPEEE) —————— Thread Take-up Lever Com. ————- 0 0 1
7 5100190500 mRE - ———— Oil Guard Rubber ——— = —————— 1 1 1
8 BiNoB1208 R ———————— Bearing ~—————— = ———— — 1 1 1
! 5100121000 fHsgER-——————- Needle Bar Crank Rod ~ =~~~ ———— 1 i i
10 Z5K09005 B ——————— Hinge Screw —=—=————————— — 1 1 1
11 51001213HB tHigEEEy —————— Needle Bar Crank Shaft ———=—== 1 1 0
12 51001213L0 ey —————— Needle Bar Crank Shaft —————— 0 0 1
13 BNOB1208 YR ———————— Bearing — =~ ———m—m———— — — 1 1 1
4 5100141000 fHEFSIAE —— Slide Block ———— — — — — e e - 1 1 1
15 5100140900 et ———————— Needle Bar Connection — —— ————- 1 i 1
16 ZSBE09014 Wi e Screw 9/64~40#f — — ———————— 1 1 1
17 3100141400 MEE e — e Rubber Plug —————————— —— 1 1 1
18 5100140400 FHEEEL) ————— Needle Bar Bushing, Upper —————— i 1 i
19 51001401H0 #HiE —————— Needle Bar - —— — — — — = o e 1 1 1
20 5100140501 HEEE(F) ————— Needle Bar Bushing. Lower ————— 1 1 1
21 5100140800 SHERE ——— [ o Needle Bar Thread Guide ——=————- 1 1 1
22 INDBX1-21 it R — Needle DBX1-21 ———————— - i 1 1
23 ZSB08010 B, —~——— Screw 1/8-44#4f —————————= 1 1 1
24 OAGMO71103 ﬂﬁjm@ ———————— Ring ———————————————— 1 1 1
23 RA200110 Rﬂiﬁ ———————— R—ring ~———————— — — — — — 1 1 1
26 WA110006 Washer ———————— Roring — == — e ——— 1 1 1



. CS-5100AN-3BT B - WERE PRESSURE BAR & KNEE LIFTER COMPONENTS
CS-5100ANH-BT

CS-5100ANHL-BT




D. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT __ #fjil-[iS# {f PRESSURE BAR & KNEE LIFTER GOMPONENTS

REF Nonots T {5t EE S AT Nama of Part % Q1Y B
Part No. 5BT NH-BTNHL-BT Remarks

i 5100150300 E%;Tﬁ ————————— SOrawW == — = e o e et 1 1 1
2 5100151500 BENE e —— Nt —— — e e 1 1 1
3 5100154800 WEHR ——————- Spring Guide = = ————— — = — — — 1 1 1
4 5100150400 T Spring — e ——— e — 1 1 1
5 5100150500 WERERSE —————~ Presser Bar Guide Bracket - ————— 1 i 1
8 Z5A16022 B —-———————— Screw 1/4—4047 ——— —— e ——— 1 1 1
7 5100113300 B ———————— Thread Guide —— ————=—————- 1 1 1
8 Z5B0g03z B ———————— Screw 9/64-40%B5 ———— — — - —— 2 2 2
8 5100150100 g ——————— Presser Bar ———~—— == —~———— 1 1 1
10 FD1181-0B HHEE ——————- Bushing = ———— == — — e 1 1 i
t 51001532H6 WG —————— Presser Foot Asm, ——— = =——— 1 0 o
12 5150153208 ) —————— Presser Foot Asm, - —w———— 0 1 1
13 ZSB08002 W ———————— Screw 8/64-40%10 ~— = — = — — — — — 1 1 1
14 5100150700 WERLHW —————~ Hand Lifter Cam — — =~ ————— m e H 1 i
15 OPP0037178 O ——————— O-rings —— — — = ——— e 1 1 1
16 5100150800 PERE -~ Hand lifter Lever = —-———— —mw— 1 1 1
17 ZSE03001 g ———————— Scrow 8/64-40#98 —~———— ~——— i i i
18 Z5K20014 B ——-—————— Hinge Screw ———————————— 2 2 2
18 5100344005 [EFREEEGE) ~———— Thread Releasing Plate Asm, ————= 1 1 1
20 5100340400 EHERER ——~———~ Side Connecting Bar — = s —————=~ 1 1 1
21 Z5G12063 B Hinge Screw ——— —as o - — — — — 1 1 1
22 Z5G15063 Bk ———m———— Hinge Screw —— — —m = o — — — o 1 1 1
23 §100340100 HELAY - Presser Bar Lifting Link=——— — ~— —~ 1 1 1
24 5100343000 Mg - ———— Lifting Lever Connecting Rod =~ ———— i i 1
25 REQD0D50 EfEEs ——————— Retaining Rings— E Type § ——— = =— 1 1 1
28 3100344100 BHfFER —————— Thread Releasing Plate B — —— =~ ——- i 1 i
27 Z5K20013 ik —m—————— Hinge Screw — — = = — — — — s — 1 1 1
28 5100312675 FRENME(H) ——— - Thread Release Wire Asm, —— ———— 1 1 1
29 REDDOD50 E{IIRS —~—~————— Retaining Rings— E Type § —————— 2 2 2
30 5100312300 B e ——— Reverse Spring ——————————~ 1 1 1
:H RE000050 EflIfis —— = Retaining Rings—E Type § —————=— 1 1 1
a2 REG00050 EillEs ——————— Retaining Rings— E Type § —— =~ ——— 3 3 a
33 5100312500 i - ——— Tention Releasing Pin — — == e — — — 1 1 1
34 5100315800 P o e Spring —— e e e e i 1 1
35 Z5B12018 W - Screw 3/16-28%f ——— —m————- 1 1 1
36 5100316070 SRERMEBA ——— Wire Holder A == — — e e . 2 2 2
a7 Z5B11007 B ———————— Screw 11/64-40%#] ——————w——— i 1 1
38 §100316170 BER(L) —————- Wire Holder Bracket Upper —————— 1 1 1
39 5101316270 BEE(F) ————~~— Wire Holder Bracket.Lowsr ————— 1 1 0
40 5101316200 BE&(F) ————— Wire Holder Bracket, Lower ——=—-—— 0 0 1
41 £5.J11008 Wi —m—————— Screw 11/64-40%7 ————————~ 2 2 2
42 Z5L12002 B - — Mut 3/16=82 ~ — — = — 2 2 2
43 5100316370 R - ———— Wire Holder ————————————. 1 1 1
44 Z5B12018 B —— Screw 3/16-28%6 ——— ————— - 1 1 1
45 25811081 B ——— e ——— Screw 11/64—40%4 ————————— 2 2 )
48 EP1182-0B Mg ——————— Rubher = — e e s — t i 1
47 EP1179-04A R ———————— Ring —~——m———— — e —— —. 1 1 1
48 " 62270111 Rﬁ}i ““““““““ R—-ring ——————————————— 1 i 1



E. CS-5100AN-5BT #ERAWEEL FEED ADJUSTMENT MECHANISM COMPONENTS
CS-5100ANH-BT

CS-5100ANHL-BT CSBI0ANABT a5 T
' |_CS-51 OOANHL-BT |
Z . T 7 |
5 3 I 1
43

8 g % 4 } =
& :\' | |
| 472 47 i

I
| ‘6 |
N | ‘
Ing E |
| I
J

14 g
@
i
iz

23

(T




E. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT _ % B B

REF.Nonote S5 HRHE FHiERR Name of Part e QTY W =
Part No, : 5BT NH-BTNHL-BI Remarks

1 25812054 o ——————— Screw 3/16-2B%7 — ——mmr———— 1 1 1
2 5100162800 HHMMIEEY — ———Bushing —— = ———— — — e — — 1 1 1
3 5100161100 EHEHE - ——— Feed Regulatar = == o = — — — = — o 1 0 0
4 J1001611H1 BRI —————— Feed Regulator — ===~ —————m= 0 1 i
5 ZSB09014 g ———————— Screw 97644048 — — — = = o s — — 2 2 2
6 5100164400 o ———————— Eccentric Shaft = = — —— — = — e 1 o o
7 51001644H1 d ——————— Eccentric Shaft —— =~ —we———m——- 0 1 1
8 5100165170 EER - Connecting Rod — — — — — e — —— — — 1 o 0
5 RE000050 EOES ———————- Retaining Rings— E Type 5 — = == =——- 2 2 2
10 6120164300 HAFHE —— Feed Repulating Screw — =—=—————— 1 1 1
1 OFDO100A OMIR ——m—————— O-fings  — m = = — e T 11
12 E1174-2A B - ——— Spring — — — — e e 1 1 1
3 E1173-2A BRI —— o ————— Stopper Pin Releasing Lever ———--—-—- 1 1 1
14 E1172-2A Al ———————— Dial —— e — e —— 1 1 1
15 5100164100 HEE ———————— Dial Plate — = — e — o e e — 1 0 0
18 31001641H0 HEH ———————— Dial Plate —————— — — e — — ] 1 1
17 C1174-0A R ————————— Washer ———— — —m—— e — — — —.. 1 ] 1
18 Z5B12017 T -~ ———— Screw 3/16-28415 —— ——— o ——, 1 1 1
19 E1171-2A B —— e ——— Pin e e e 1 1 1
20 E1158-0A B - ——— Spring ———m———— — ———— 1 1 1
21 5100165200 HER e ———— Link ——— e e e e 2 2 2
22 5100167400 R e — Link o e W& ) 2 )
23 5100167800 ff —————————— AP ————@ " 2 2 7
24 5100187700 BLREREA ————— Reverse Block Pin — —— e ————- 2 2 2
28 Z8H15002 W - ——— Screw 15/64-28#8 ————————— 2 2 2
26 Z5B09029 B e e —— Screw 8/64-40%6 -~ ————————- 2 2 2
27 5100167075 #EEEEEE) ———— Reverse Blagk Asm, ———wwmee—— 1 0 0
28 9100166000 BEL ———————— Spring Suspension = = — — - — — —— 1 0 0
29 25811008 g Sorew 11/84-4045 — = — — — = oo e —. 2 0 i
30 5100162070 B ———————— Spring —— - ——— e e 1 o 0
3 5100163600 BRERRY) e — e —— Spring Suspensign = ——— - ————— 1 0 0
a2 5100163502 W% ————————— Spring ——~—— — ———.—— ——— 1 0 a
33 Z5818032 B ————————— Screw 1/4-40%19,8 —— — — oo e — — 1 0 0
34 3100163405 s iR () ————-— Reverse Feed Crank Asm, ———— == i 1] ]
35 5100161800 Bl ——— - ——— lever Shaft ———— = e — . i 1 1
a6 OPPO0S0D o ——————— Qpings e e — e o e e 1 i 1
37 5100174102 BHHET —————— Lever Shaft Bushing =———————— 1 1 1
38 ZMADG007 W e ———— Screw MEX 1#95 —— ——— — — — 1 1 1
39 ZMADG014 B - ——————— Screw MB X 1410 — —wm mm e — — e 1 1 1
40 5100161200 EEEE - —————— Lever— = = e e o e 1 1 1
41 ZSB12058 B - Screw 3/16-32%#65 —— ——— — — 1 1 i
42 FD4055-0B #EEEEEE) ————- Reverse Biock Asm, ==ew——mmom— 0 i 1
43 FD1156-08 HER ——————— GConnecting Rod ——————— — — . 0 1 1
44 FD1162-0A EEEehiRGEE) —~———- Reverse Feed Crank Asm, ————— 0 1 1
45 ZSB12063 Wi Screw 3/16-28#14 —— o — e —— o 1 1
46 FD4115-0A R ——— - Spring Suspension — = ————— - . 0 1 ]
a1 FD4116-0A HE ———————— Spring e — e e 0 1 1
48 5100163500 A — e —— Spring ———— 0 1 1



F. CS-5100AN-5BT THXH B LOWER FEED MECHANISM COMPONENTS
CS-5100ANH-BT

CS-5100ANHL-BT

12



F. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT

TRl R

LOWER FEED MECHANISM GOMPONENTS

REF.Nonote {4 HETS BH-ATH Namse of Part 2 QTY &
Part No. 5BT NH-BT NHL-BT Remarks
1 5150161400 BHE ——————— Feed Dog ————— e 1 1 1
2 Z25B0B001 B —~—————— Screw 1/B—44%6 — — — — — == o m . 2 2 2
3 9100160175 EEHE&E) ————— Feed Bar Asm. —— = ——w——— — — 1 1 1
4 5100160170 #=HE ————— Feed Bar —— = ——mm——— — —- i 1 1
5 510016010A FHE ——————— Washer ¢p13%x15d=61 ——————— 1 1 1
6 5100169600 Bl —— e —— Squars Blogk ——— = ———————~ 1 1 1
7 5100163300 REW —~————— Square Block Pin —— == ————— 1 i 1
8 3100164300 BEHEBEH —————— Feed Bar Shaft ——=———————=——~ 1 1 1
9 5100160500 EHEEE ———— Feed Bar Red —————— = ————- i | i
10 Z5B12017 s ——————— Screw 3/16-28%15 —————————. 1 1 1
H WAD59002 FRE ——————— Washer ———— —————— o — 1 1 1
12 ZsB11012 B o e Screw 11/64-40#8 —— — — — — o —. 1 1 1
13 RBZ00150 #FACHE 15 — ————Retaining Rings~C Type 1§ —————— 1 1 1
14 5100160600 EH ——— Bushing ——— = — — — 1 i 1
15 5100122600 BEg ——————— Collar == —— —— . 8 _"Oh W 1 1 1
18 ZSA16025 B —————— Socrew 1/4~4046 —— —————— — . 2 2 2
17 5100160400 B ——————— Feed Rocker Shaft —————————- 1 1 1
18 9100160800 fmEhdhe —————— Feed Rocker Shaft Crank —— == ———~ 1 0 0
19 51001608H1 fEhpthd —————— Feed Rocker Shaft Crank -—————- 0 1 1
20 3100167600 fH ————————— Pin —— e e e 1 1 1
21 Z5B12005 B ——————— Screw 3/16-28%15 — ————————. 1 1 1
22 23803014 IFih g e — Screw 9/64-4046 ———— —————~ 1 1 1
23 5100170800 BEHEIHZR ——-—-——Foed Bar Forked Connection ————— 1 1 1
24 ZSB11017 R ————F—— Screw 11/64-40%12 ————————— 1 1 1
25 RB200150 #iACHIER 15 —— —— — Retaining Rings-C Type 15 —————=~ 1 1 1
26 5100160600 ‘g ———————— Bushing — —— = — — e — i 1 1
27 5100122600 EEl ————— Collar — = == = e e e i 1 1
28 ZSA16025 B ——————— Screw 1/4—4046 — —— = ——— — ——. 2 2 2
28 5100170300 EHER —————— Feed Rod Shaft — — —— — = e — — - 1 1 1
30 Z3SG18008 Bl ——— e ——— Hinge Screw ————— ——— — s i 1 1
31 ZSB12002 BE ————————— Screw 3/16-28%12 — — e — — — —. 1 1 1
32 5100170500 g ——————— Feed Lifting Rock Link ————— ==~ 1 0 0
a3 51001 705H1 L i Feed Lifting Rock Link ——=————— 0 1 1
34 ZSL18004 g ———————— Nut 8/32-28 — = = me — e e —— — 1 1 1

13



G. CS-5100AN-5BT
CS-5100ANH-BT
CS-5100ANHL-BT

&
s

T EWBE

LOWER SHAFT & HOOK SHAFT
MECHANISM COMPONENTS



5. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT

Tl - S0 R (%

LOWER SHAFT & HOOK SHAFT MECHANISM COMPONENTS

REF.NonoTe 245315 BHER Name of Part QY 3
Part No. 58T _NH-BT NHL-BT Remarks
1 8703185370 i e —— Bobbin Cage —————————— - i 1 0
2 EG105-2A s A Bobbin Case — =~ ————————- 0 0 1
3 8703183270 Bt ———————— Bobbin ~———— —————— — — . 1 1 W]
4 8713183270 B ———————— Bobhin — — — = mm = e e e 0 0 1
5 5150185170 Wl ———————— P T 1o
& E6100-2A Mg ————————— Hogk ———— e — e W] 0 1
7 5150181170 ME ———— e — Oil Seal ——=——————— ————— 1 1 1
8 51011803T0 THIEEED ————~— Bushing, Front ———=—————m——— 1 1 1
9 5100180100 T ~—————— Hook Driving Shaft — — = — — s o ——- 1 1 1
10 3150240570 g - ————— Thread Trimmer Cam —~——————- 1 ( 1
11 Z5H16004 PR e Scraw 1/4-40#10 —— —— — —— — - 2 2 )
12 5150180470 THIEEHR) ————— Bushing. Middle == —— — — — e — —~ 1 1 1
13 5100184900 TR ———————— Thrust Collar —————=———— — —- i i i
14 ZsB11008 i = Screw 11/64~4045 = —— ——— - — AN 2 2
15 5100180500 THIER(E) ————— Bushing. Rear ———— =~ ———— —— 1 1 1
18 Z5B12053 Bl ~——rm————e Screw 3/16-2B4) ————————-— 1 1 1
17 3100180700 FWE®RUDN) ———— Screw Gear, Bagh ————— = = —— 1 1 1
18 ZSA16022 B e ———— Screw 1/4-404] ———— == ————. 2 2 2
19 5150185800 T8 ———————g Bobbin Case Pesitioning Finger ——— 1 1 0
20 E6016-0A £ ———————— Bobbin Case Positioning Finger ——— 0 1
2t Z5B11026 B~ ——— Screw 11/64-40%10 ~——— — ~ — o — 1 1 1



H. CS-5100AN-5BT wkBE (1/2) THREAD TRIMMER

CS-5100ANH-BT MECHANISM COMPONENTS (1/2)
CS-5100ANHL-BT

”V

11

PN IVIVIVEE, ) v e L P
SRR T T TR dn 7|lfrnnnnr- P ,|[-.|m nnnnn T - v arrw ’ﬁﬂrpﬂlq\ ! J__:L‘_ __wy!’z WY
LTIV A, L el e LIPS £ ot 3 Sl 5 i Rl ]—\f_"‘"'.“}‘J [ e A p‘ﬁnnr-nn N
RhiE=ot L e ae J mll‘?t"\mnn‘n-f& jee iR T A BRI ! f 1= ard \-ll_lysmduw i e 1 L_uly—_u;fl"ff'h‘

w St r [(WIL A ' . AT N N ~a -
, Immnnn-‘ - :..’_n_; . v 13 w e FUME) ‘fr{_‘ﬁ‘h A| tee A l‘ T .'3(— BYaity l'lflﬁ l‘\ﬁl‘\1_ N "hh.?.: oG IzhlllAn?in-(S U _u—n:-\ AJ_j_uJL_H'
- i e 0 "'Z}" 'r\‘““r:}'!%‘ T _?“_l:y —'}“’"—lh’ 'P‘rﬂ%rﬁ :*l‘-(- « )" ‘,_],\TjL,udll)el‘ll 1h|'\r'|'l"‘"_'l","‘;“)n_ 1T I‘;u_‘}“_{‘ir)_g'nmﬁfh“l‘l‘_: St an
N e L - LT T oafnnnnn
o o AN r, f— 2 - v 3."‘UQ ’1”"}_'5\-_“ g _2 . 1“]141: ) )" clyl,n.nﬁl“:"l'd’ |'E.h’|'3 e -';_:uudu . Ia?nnn:n: T

SRAEN P e T 4 a= nann - -~ ——— o e -
A wu ILJ“. J?_J’Jllu\,ls% L= | — '_"‘lvé‘gb“l?ﬁf-r - - 11:_42"_ . (\Huﬂ‘?n“ T = dbl r’_{‘n' AN e o
_ IR EY) PR el T S

T ) s B o W | PR P -
TauippAATTROSTT DAL e - .u-’c’-"‘:ﬂ-h““’-‘r TS e 0 T, L ARRRITITT AT gt P L e e



H. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT

iR ER(1/2)

THREAD TRIMMER MECHANISM COMPONENTS(1/2}

REF NonoTe {48 5E YR Name of Part 8 ooy =
Part No. 5BT NH-BT NHL-BT Remarks
i 5101240675 BEEE) —————— Solenoid Asm., ———————a——- 1 1 1
2 51012406TC g ——~————— Solenoid For Thread Trimmer ——=—— (1) (1) (1}
3 5101240070 TIHEAEEHR —————Solencid Instaling Base Plate ———— (1) (1) (1)
4 5101245870 EHRA®E ————— Solenoid Knugkle =-———m = — o —— {n @ (@
5 ZMROGO14 g ——————— Nut ———~—————————— — — = n
g 51012448T0 REH —~—————— Cushion Rubber —— ——— — = —— m  ay W
1 Z28B15034 B ——————— Screw 15/04-28#%12 — - —— — — - 2 2 2
8 25811024 g ——————— Screw 11/64-40#8 — ———————= 1 1 1
g 5101240870 RSN ~—————— Driving Plate =——— = ———— - i 1 i
10 Z35K15058 Wi ———————— Hinge Screw ————m—w———m—u 1 1 1
H 5101244770 Wﬁ ““““““““ Spring ——————————————— 1 1 1
12 5150242470 [ ﬁ]i ——————— Collar —— = = e e s 1 1 1
13 3101317170 fAemtE ————— Wire Mounting Plate ———————— 1 1 1
14 Z5G11009 Wik —————— Hinge Screw ——=—————————-~ 1 i 1
15 25800018 B ——————— Screw 9/64-40%65 —— = —————- 2 2 2
18 ZsL15001 g ———————— MNut 15/84-28 — = — — — e —— — — 1 1 1
17 VJTE657-B1 TEREEA T ————Pin Terminal ~————m~—————- 2 2 2
18 5100353000 MEER —————— Holder = — —— o — — i - i | i
19 ZSB15018 B —————— = Screw 15/64-28%12 ————————- 1 1 1

17



H.

CS-5100AN-5BT
CS-5100ANH-BT
CS-5100ANHL-BT

WREE (2/2)

THREAD TRIMMER
MECHANISM COMPONENTS (2/2)
10

12

40

—_—

6
39

15

i3
14
38
37




H. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT iR (2.72)  THREAD TRIMMER MECHANISM COMPONENTS(2/2)

REF NonoTe B {5k 15 EAT RN Name of Part 2 QTY i &F
Part No, 5BT NH-BT NHL-BT Remarks
1 ZSA08003 B ———————— Screw 9/64-40485 ————————— 1 1 1
z 5150240370 ERIHETEE ——-——Fixed Knife Base — == —————- 1 1 1
3 5150244570 ek ——————~— Thread Guide = ——— — — = == om o . 1 i 0
4 E6118~2A el —\—————— Thread Guide — === ——— — = o= = 1} 0 1
5 Z5C08011 R ———————— Screw 9/64-40%45 ————————— 1 1 1
6 5150240270 BERAF ———m——— Fixed Knife — — e om e — — e 1 1 0
7 E6111-2A BEI/R ——————— Fixed Knife === —— — = e oo e e —. 0 0 1
8 ZSNO09001 MR e — Nut 8/64-40 — m w oo — e e 1 1 i
9 25112004 B ———————— Nut 3/16-28 ——~——— —— 2 2 2
10 5150241775 HRUR) —————— Roller Asm, ——— — — e — 2 2 2
11 5150241770 B ————— e ——— Roller = m v = — e e — — — — @ @ @
12 Z28G12067 H ———————— Hinge Screw ———=————m—m— - @ @ @
13 5150241470 B ———————— Stopper ——— — m———— e 1 1 o}
14 E4455-2A BUEp ———————— Stopper === — = — e —— 0 0 1
15 51012412T0 %’fiﬁ ————————— Spring ——————————————— 1 1 1
16 5150242370 EER ——— — o~ —— Collar = m e e 1 q i
17 5150241570 B ———————— Stopper Plate —— —— — = ———— 1 1 1
18 5150242270 B ———————— Spring —— ——————— — e ——— 1 i 1
19 5150241170 PR o ——— Bushing == ——— e — — — — — i i i
20 5150240170 URREE —~————— Knife Driving Shaft ~———————~ 1 1 0
21 6120240100 UiEesE —————— Knife Driving Shaft - == ————— - ] 0 ]
22 5150244670 B ———————— Knife Holding Bracket Saddle ———— 1 1 1
23 Z5G11008 0w ————————— Hinge Screw —— e ——————w 2 2 2
24 5150241970 B e — e — Uik —— — — e e e 1 1 1
25 Z5L.11005 R - ———— Nut 11/664-40 —— — — — e — — 2 2 2
26 Z5B11018 B - ——— Screw 11/64-40%13 = w o — — — — =« 1 1 1
27 5150242770 BB —~— o —— Knife Driving Crank —=———————- 1 i 1
28 ZSC08002 | Screw 1/8-4446 ———— o ————— 3 3 3
28 5150244070 BlR ———— 8pecial Washer =~ ———m o —— i 1 1
30 5150244270 EMHIRE —————— Knife Basg — == ———rm—————- 1 1 0
31 E6112-2A BHARE —————— Knife Base —— — e — — e e 0 0 1
32 5150243070 BWAR ~—————— Movable Knife ———————w———— 1 1 0
33 EB110-2A FEHAR —————— - Movable Knife —— === —— o e o 0 1
34 Z5C11005 B ———————— Screw 11/64-40%] ——— —————— 2 2 2
35 Z8B11024 B - —————— Screw 11/64-40#8 — — — — — == we — — 3 3 3
36 Z5B08011 B ———————— Screw 9/64-40#65 —~——— — - — 1 1 1
3 Z5B15006 BE e ——— Screw 15/64-28485 — — e me m — —- 3 3 2
38 Z8A16013 B} ————————— Screw 1/4-404%565 —— — - ————" 0 0 1
as ZSA16029 B ———————— Screw 1/4-40%35 ———— — ————. 1 1 1
40 5150241670 gl ——~—————— CUSION = — — = = e — e e — i 1 1
4 Z8L15004 B ————————— Nut 15/6428 —— — — o m— — 1 g1 1
42 ZSD15008 B ~—————— Screw 15/64-28%23 — — — e ———- 17 1
43 Z5B15034 B ———————— Screw 15/64-28%12 ————————- 2 2 2
44 51502420708 BREEBB) ——————- Cam Follower Crank B ——————— 1 1 1
45 51502420T0A BHRREA) ——————- Cam Follower Crank A ——— ———— 1 1 1



I. CS-5100AN-5BT
CS-5100ANH-BT
CS-5100ANHL-BT

g R ) R B 4R

UPPER THREAD TENSION REGULATOR
MECHANISM COMPONENTS

20



. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT FELAME LTI ERIE  UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS

REF.Nonote - 5R BUEH Name of Part HE Q1Y
Part No. 5BT NH-BT NHL-BT

1 5100310300 e ~——————— Nyt —m o — — e e (M
2 5100315200 B ——————— Tension Disk Stopper = —————~— o
3 PG1021-0A HE ———————— Tension Spring ——————————= n o
4 5100315400 R —————— Tension Repulator Presser Disk ———— {13 (1) (1)
5 5100315300 By ——————— Tension Digk ——— —=———————— @ @ @
6 5100310100 EEmME ————— Thread Tension Post —————m ——- M
7 51003108HO REPEE —————— Spring e - () )
8 5100310500 PHEE ——— Thread Tension Paost Bracket —=———— m @ m
9 ZSB09013 Wi ———————— Sorew 9/64-404%4 ——— ——————~ (n 1 W
10 5100312200 s —-———————— Tention Releasing Pin ——————m— 1 1 1

11 Z5A15028 MR ——————— Screw 15/64-28+7 ——— — — — - ——. 1 1 1

12 5100315570 HiE ———————— Nuf ————————————— — — (n W
13 5150313170 W ——————— Tension Spring —————=————- m
14 5100315770 Ry —————— Tension Disk ———————————— 2y @ (2
15 5100314070 RS —————— First Tansion Post —— — — —— — ——— (1 (D
16 5100315670 EHBEAR —————— Upper Thread Tension Plate ————~- m m
17 Z5SB12053 g ————————- Screw 3/16-28%) —— ———— —— —~ 1 1 1

i8 5100314076 L#EAHIRED) — —— — Upper Thread Tension Plate Asm. ——- 1 1 1

19 5100310345 RS A ENE(E) —~ — Thread Tension Regulator Asm. ——— 1 1 1

21



J. CS-5100AN-5BT e 3k ) 5t BB 4K AUTOMATIC REVERSE FEED

CS-5100ANH-BT MECHANISM COMPONENTS
CS-5100ANHL-BT

22



CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT

5BT















OIL RESERVOIR COMPONENTS

T H#i B4

M. CS-5100AN-5BT
CS-5100ANH-BT

CS-5100ANHL-BT

28



M. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT "F;m;}dsh@if‘ Ol RESERVOIR COMPONENTS _
REF Nonote ZHFHRIE REDW Name of Part H QY W =
Part No. 58T NH-BT NHL-BT Remarks

1 5100350400 Mg ——————- Packing ——————— o — e — i i

2 5100350500 Mgy ——————— Packing ———————w———— — — 1 1

3 3100350500 BFRR ~——m——— Packing —— — — - ———— — — — 1 1 1
4 5100350100 Tl —-——————— OilPan ——— = —— e e 1 1 1
3 5100913700 ViR ——————- Vibration Preventing Rubber ———~—- 4 4 4
g Z5B20018 B - ————— Screw 5/16-24%] —— — — — e — —— 1 1 1
7 OPP01080 OB —~—————m O~rings  — = = — = e e — — 1 1 1
8 5100342500 WEHE ———————— Rotating Laver —— — — — == = s e — — i i 1
9 ZMH08018 gt ———————— Screw MEX 1330 = — — —— —— o 2 2 2
10 ZML08001 g ————————— NUEMBX 1 — e e e 2 2 2
11 ZMDOBO011 | —————— Screw MBX 120 — = ——————— = 1 i 1
12 5100343900 WE ————— S’ e e e e T D
13 5100341400 R EE - ————— Knee Lifter Shaft ——— — = — = ——— 1 1 1
14 RE000100 EfiE 10 ~—————— Retaining Rings— E Type 10 — — — me o 1 1 1
15 ZMDOB013 B ———————— Screw ME X 1#24 —— = ————— 2 2 2
18 5100342000 HWiER —-—————— Knee Lifter Crank ————mrme———- 1 1 1
17 9100341900 R —————— Knee Lever Rod —— — o= = o — — — - i 1 1
18 5100345300 BE - ———— Rubber — — B — — Q. 1 1 1
18 5100345100 HEfNE ————— Knee Plate ——— — — o ——— — —~ 1 1 i
20 5100345400 WeXef ——————- Knee Guird ————————m————- 1 1 1
21 5100345200 BEEXE ———m——— Retainer ——— e — — — — — — i 1 1
22 ZMDO08012 Wi ~———————— Screw MB X 1#11.§ — = — — ———. 1 1 1
23 9100343500 MRS —————— Knes Press Lifter Rod Asm., —— ———- 1 1 1

29



BELT COVER & BOBBIN WINDER COMPONENTS

B - ABHWE

CS-5100ANHL-BT

30

N. CS-5100AN-5BT
CS-5100ANH-BT



N. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT

RHE -2 %B{% BELT COVER & BOBBIN WINDER COMPONENTS

REF Nonote F {4715 BHEH Name of Part R QTY g

Part No. 5BT ' NH-BT NHL-BT Remarks
1 5100335100 BRHZEA ——~———— Belt Cover A — — — = —— — e ——— 1 | 1
2 Z8E20001 Wi - —————— Screw 5/16-24%16 ———————~——- 2 2 )
3 5100335200 E o —————— Cover ——=—— e 1 i i
4 WAD58005 FRE ~——————— Washer —— e ——— o — — e — i 1 1
3 Z5B812002 B - Screw 3/16-28412 —————— ———. 1 1 1
8 9100335300 EHERERE ————Belt Cover Stud ——————— ———- 1 1 i
7 5100335800 REEB ——————— N + 1
8 5100335905 RHEEFE) —————- Belt Cover Asm. ——————————- 1 1 1
9 ZMT04003 B ———————— Sorew —— e e — 2 ] 2
10 WAD48005 TR e ——— Washer — — — = —— e 2 2 2
1 5100320105 e Bobbin Winder = ———m——— = 1 1 1
12 WAQ048005 LR ——————— Washer — — — = — — — o — o 2 2 2
13 ZMT04003 ﬁﬁ& ————————— SQraw — = e e e e 2 2 2

31



0. CS-5100AN-5BT M#8E%k ACCESSORIES
CS-5100ANH-BT

@@ @@\m

o
S

N 17 18 @
il ﬁ X 13
il

32



0. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT

MHERA{E  ACCESSORIES

REF Nonote Z{HEHE LBHPIE MName of Part 3 oY i =
Part No. 5BT NH-BT NHL-BT Remarks
1 C7001-0A HEE —~—————— COVBr o e o o s e e 1 1 1
2 A7000-0A TEE —(—— o ——— Accessory Box————— e ——— —au 1 i 1
3 AT010-0A WisEF U ————= Scraw Driver (smal) ———————— 1 1 1
4 AT010-1A \iEF () ————— Screw Driver {middle) ———=———- 1 1 1
5 AT010-2A BT (K ——-—— Screw Driver (large) ——-—————= 1 1 1
@ 8703183270 Bl ———————— Bobbin —— —m——— ————— —. 2 2 0
1 8713183270 BF - Bobbin ———— — — e . 0 0 i
B INDB X 1-21 g —————————— Needle DB X 1-21 —rmrm— s — e 2 2 2
9 5100119000 B ————————— Head Rest Wood == ————m——— 1 i 1
10 5100911700 HEsn ———————- Head Hinge — — — = = — — — — rm o s 2 2 2
11 5100911900 HERE ——————— Rubber Hinge == — — — = s e e — ) 2 2
12 5100911500 MhiEEE ——————- Vibration Preventing Rubber —————- 2 2 2
13 5100911600 WiRgE ——————— Vibration Preventing Rubber —————- 2 2 2
14 EH7012-0A WEK) ~—————— Ol Cap ™= —— — e — 1 i 1
15 J7050-0A MY ————————— Thread Stand — == -=——— = —— 1 1 1
18 ATO11-0A ﬁkﬁ]' ————————— Nall ———— - — — — e —. — . 4 8 8
17 5100113470 HRERENE ———— Thread Guide Bar —— ——=——=——— 1 1 1
18 EJ4106-0A g ————————— Magnet ———————m——— — —— i i 1

33



CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT










. CS-5100AN-5BT,5100ANH-BT,5100ANHL-BT

FRRERHER(474)

NUMERICAL PARTS—LIST (4.4)

EaRE B# EFNE B¥ H{FAEG H# FHHRE HE
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
78B12018 3-8 ZS5G11109 23— 23
Z5B12018 9- 35 ZSG11110 23— 15
Z5B12018 0- 44 Z5G12063 8- 21
Z5B12046 25— 29 Z25G12067 18- 12
ZSB12046 3~ 11 ZS5G15065 9- 22
25812046 3~ 16 Z5G18009 13~ 30
Z5B12052 3-19 ZSH15002 11~ 25
ZSB12053 15— 16 ZSH16004 15— 11
Z35B12053 21- 17 Z5J11008 9- 41
Z3B12053 23~ 35 ZSK09005 7- 10
Z5B12053 25- 27 ZSK15058 17~ 10
Z5B12053 3-3 Z5K20013 9- 27
Z5B12054 11-1 ZS5K20014 9~ 18
Z5B12058 11— 41 ZSL09001 25~ 6
£Z5B12063 11- 45 Z8L.11002 23~ 20
Z5SB15005 27- 37 ZSL11005 19—~ 25
ZSB15006 18- 37 ZSL11005 25- 12
Z35B15018 17- 19 ZSL12002 9- 42
ZSB15018 23— 29 25112004 18-19
Z5B15034 17— 7 ZS1L.15001 17- 16
Z5B15034 19- 43 ZSL15004 19— 41
ZSB16031 5-19 25118004 13- 34
23816032 11- 33 ZSN09001 19— 8
ZSB18011 5-3 Z2SG09009 3~ 26
Z5B20018 29- 6

Z35C08002 19— 28

Z3C09011 19-5

Z5C11001 3- 28

Z3G11005 18- 34

ZSC11014 3-29

Z3D15008 19- 42

ZSE08001 9- 17

ZSE20001 31-2

Z5G09038 25- 10

ZSG11008 19— 23

Z5G11009 17- 14

Z5G11092 25-5

37



4 H5k8 GOLDEN WHEEL
CHEE SIANG INDUSTRIAL CO.,LTD

No.32 Wu Chuan 7th Road, Wu Ku Industrial Area,
Wu Ku Hsiang 24248, Taipei Hsien, Taiwan
Tel: 886~2-22999518 Fax:886-2-22999519

No 5101 TO1

¥ Appear and specification listed in this instruction manual are subjected to change without notice.
XK This parts list is edited and printed in accordance with the product specifications as of October 2013. 2013.10 Printed in Taiwan





